Milestonesin i’
Water Reuse

The Best Success Stories

Valentina Lazarova, Takashi Asano,
Akica Bahri and John Anderson

Publishing

Downloaded from http /i ine.eefM/ebooks/book-pdf/6508 0
bv auest \ E . t, T .



Milestones in Water Reuse

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf
bv auest



Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf
bv auest



Milestones in Water Reuse
The Best Success Stories

Valentina Lazarova, Takashi Asano, Akica Bahri
and John Anderson

IWA

Publishing

London * New York

aLest



Published by IWA Publishing
Alliance House
12 Caxton Street
London SW1H 0QS, UK
Telephone: +44 (0)20 7654 5500
[...]
potable water using the new state-of-the-art microfiltration, reverse osmosis and advanced oxidation by ultraviolet light and
hydrogen peroxide water purification process.

Brief history of the project development

West Basin Municipal Water District serves an area of southern California with history of western settlement going back to the
time of the American Revolutionary War. At that time Franciscan fathers established missions throughout southern California.
That was followed by land grants by the King of Spain to his loyal soldiers such as Juan Jose Dominguez who was granted the
Rancho San Pedro. While the land was used for grazing cattle and farming, it was limited by the inconsistent rainfall that often
left the streambeds dry in the summer heat.

The first well was drilled in 1854 to draw shallow water from areas just below the surface. This worked well enough for
ranching, but as the area became more developed, access to water sources limited the growth of the basin. Deep well
turbine pumps developed in the late 1800’s allowed water extraction from deeper aquifers and enabled the next phase of
growth for the region. However, within a few decades after the aquifers were accessed, ground water levels were already
declining. Continued pumping reversed the hydraulic gradient and by 1918, seawater intrusion began to affect wells in the
coastal cities. With the industrial buildup in the area for World War II, saline intrusion had become a major threat to the
groundwater and the lifestyle of many communities.

A citizens committee was formed in 1942 as the West Basin Survey Committee initiating a survey in 1944 that revealed the
dire nature of groundwater in West Basin. For over a century and a half, the local water supply had served the needs of the
communities. But time had run out. The beach communities were already impacted by seawater intrusion. The inland
communities also had groundwater levels below sea level and it was only a matter of time before salt water intrusion
impacted the whole region.

West Basin Municipal Water District was formed by a vote of the people in December 1947 to find a new water supply to
refill local groundwater basins, which were being rendered brackish from seawater intrusion. At that time, West Basin looked at
wastewater recycling and ocean water desalination. Both were determined to be far more expensive than joining the
Metropolitan Water District of Southern California (MWD) which imported Colorado River water for its member agencies.
West Basin petitioned for, and was granted membership in MWD in 1948.

But the recurring cycle of droughts has challenged the District even with the addition of water from the State Water Project in
northern California. With an ever expanding population, and limitations on the available imported water, providing a reliable
water supply has been continually challenged. The drought of the late 1980’s —early 1990°s was the last warning needed for
West Basin’s Board of Directors to take action. West Basin began diversifying its water supply in the mid-1990’s to cushion
itself from future water shortages by committing resources to construct a recycled water treatment plant which went into
operation in 1995.

West Basin has been rewarded for this leap of faith by seeing the seed they planted as a recycled water treatment plant grow
to the world renown facility it is today. West Basin produces approximately 132,500 m®/d (35 MGD) of recycled water and has
plans to more that double that amount in the future to enhance the reliability of its local supply. Much of the success of West
Basin’s program is due to the development of five types of “designer” water that customizes the water quality to the needs of the
customer (described below).

Main drivers for water reuse

The main drivers of the West Basin water recycling are: (1) demand long ago exceeded local water supply, (2) uncertainty and
limitations of current imported water supply from 350 miles away, (3) need for assured supply of water for local industry, (4)
support of the local authorities to develop diversified water supply.

Milestones of water recycling in West Basin

1991 — West Basin & City of Los Angeles reach agreement to deliver treated wastewater to recycling facility from Hyperion
Wastewater Treatment Plant.

1993-1995 — West Basin receives accolades for recycling efforts from WateReuse California, ACWA, U.S. Interior and
others.

1993 — West Basin breaks ground on water recycling plant.

1994 — pump station built at Hyperion to bring water to West Basin facilities in El Segundo (about two miles away).

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest



1995 — West Basin recycling facility begins producing water.

1996 through today — West Basin began a series of expansions of its recycling facility and today is designing its fifth expansion
to meet the needs of its customers.

Project objectives and incentives

The drought of the late 1980°s —early 1990’s emphasized the fragile reliability of current water sources and alerted both the
local water agencies and the public at large of the precarious nature the local economy and southern California lifestyle
without reliable water supplies. West Basin at that time was a small water wholesale agency with minimal staff and less
infrastructure. It had never borrowed money to fund a project of this magnitude before. However, projections for potable
water rates ten years in the future presented a vision of the future that could support the implementation of a recycled water
system. Yet this vision relied on a number of partnerships, timely commitments from potential customers, and successful
navigation through the regulatory requirements to sprout from concept to reality. Remarkably, the West Basin Board of
Directors had a unified vision of the necessity of the project and voted unanimously to support it.

With the support of the Directors, West Basin General Manager Rich Atwater was the right person to lead this sizable
undertaking. In a matter of a few years Mr. Atwater, at the direction of the West Basin Board of Directors, had successfully
negotiated an agreement for water supply with the City of Los Angeles, purchased land to site the treatment plant,
established a partnership with the U.S. Bureau of Reclamation to share the some of the costs, secured commitment from the
first large customer, received voter approval for a Stand-By Charge (tax on land parcels), and began the design and
construction of the facilities. In addition, the Metropolitan Water District of Southern California which imports water into
southern California for distribution to agencies such as West Basin also provides a Local Resource Program (LRP)
whereby it reimburses West Basin $0.2/m> ($250 per acre foot) of recycled water it produces.

All of these factors contributed to the West Basin Board approving the significant investment to create a recycled water
program. The original plant began operation in 1995.

2.2 TECHNICAL CHALLENGES OF WATER QUALITY CONTROL

Secondary treated wastewater effluent produced at Los Angeles’ Hyperion Treatment Plant (HTP) is normally discharged
to the Pacific Ocean through a five-mile outfall pipeline. The HTP is the city’s oldest and largest wastewater treatment
facility and has been operating since 1894. Hyperion treats sewage from 4 million residents, two-thirds of the city of Los
Angeles. The plant has been expanded and improved numerous times over the last 100 years. The HTP uses a pure oxygen
system and full secondary treatment, biosolids handling, biogas generation. Today, leading edge technological innovations
capitalize upon the opportunity to recover wastewater bio-resources that are used for energy generation and agricultural
applications. The daily volume of biogas production is 212,400 m® (7.5 million cubic feet) which are turned into energy,
and 500 tons of biosolids per day are used as fertilizer and soil amendment. A 1.5 m (60-inch) Force Main from Hyperion
was constructed from 1992 to 1995 along with a pump station to deliver 15% of the wastewater to the recycling facility.

The ECLWREF produces five types of “designer” water at the main Plant and Satellite Facilities. The average flow is
132,500 m*/d (35 MGD) with a maximum capacity of 170,300 m>/d (45 MGD). For comparison, the daily production is
enough water conserved to meet the need of 60,000 households for a year.

Recycling facilities and treatment trains

The ECLWREF is the largest water recycling facility of its kind in the world, and was recognized by the National Water
Treatment Technologies in 2002 as one of only six National Centers for Water Treatment Technologies. The ECLWRF
(Figure 2.1) and the three satellite plants produce five different qualities of “designer” recycled water. The five types include:

Tertiary Recycled Water (Title 22 Product Water) is used for a wide variety of industrial and landscape irrigation uses and
has a capacity of 151,400 m*/d (40 MGD). The process includes conventional tertiary treatment— coagulation/
flocculation/filtration /disinfection. Ferric chloride and cationic polymer are used for coagulation, and sodium
hypochlorite is used for disinfection. A final minimum chlorine residual of 4.1 mg/L is required to meet the disinfection
requirement of a CT of 450 mg-min/L.

Barrier Product Water, or stabilized Reverse Osmosis Water: the process consists of microfiltration (MF), followed by
Reverse Osmosis (RO) and Advanced Oxidation Process (AOP —hydrogen peroxide/UV) (Figure 2.2). MF removes
suspended solid material, turbidity, and some microbes. RO removes a large percentage of dissolved minerals and

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest

Producing designer recycled water



organic material, and most of the remaining microbes. The AOP process provides disinfection, and reduction of
Nitrosodimethylamine (NDMA) to below the California Notification Level (NL), 10 ng/L (ppt). The water is stabilized
using decarbonation to remove carbon dioxide, and addition of saturated lime solution to add back alkalinity and
calcium. The water is used for ground water recharge and the current design capacity is 47,320 m’ /d (12.5 MGD).

I Pure Reverse Osmosis Water (MF/RO) is used at refineries for low pressure boilers. Design capacity is 6435 m®/d
(1.7 MGD) at the ECLWREF for use at the Chevron refinery, 18,930 m’ /d (5§ MGD) at the Exxon-Mobil satellite facility,
and 18,930 m*/d (5 MGD) at the Carson Regional Plant for use at the BP refinery. This water is very similar to Barrier
Product Water, but is not treated with AOP and not stabilized prior to industrial use.

[ Ultra-pure Reverse Osmosis Water (MF/RO/RO) is produced at the ECLWRF, and used at the Chevron refinery in their
high-pressure boilers. The capacity is 9840 m®/d (2.6 MGD). This water is close to distilled water quality.

LE 22 TREATMENT PROCESS

TO TITLE 22
DISTRIBUTION
SYSTEM

HYPERION
PLANT PUMP
STATION

IMNCOTLER FEEDWATER TREATMENT PROCESS

fen ] i § E Reverse Osmosis
i

Milestones in Water Reuse: The Best Success Stories

b ecoonator TO CHEVRON'S
MF=) by @ LOW PRESSURE
: p A 11 BOILERS
' P ——— -
i1 ! 2 Pass
TOHOLDING BASIN gi Reverse Osmosis

: Rvarss Ceamoss

g __ () . TOCHEVRON'S
: OO0 HIGH PRESSURE

é / BOILERS

&

BARRIER TREATMENT PROCESS S (

TO WEST
COAST
BASIN

BARRIER

PROJECT

TO

Reverse i
emrmim e 2R, .z .=+» HYPERION
Osmosis ; 5MILE

I QUTFALL

' ERRORSIERL . fit oM el 1 Pl 3
FeCha R TOWASHWATER bring
Wi famic chionde EOUIALTEATION '! 2 z
N3OC1» $odaam Rypochionte
- I
C0y-carmen denide

m Schematics of Edward C. Little Water Recycling Facility.

._,"u_

M View of reverse osmosis and the advanced oxidation by UV/H,0,.

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wio9781780400716.pdf
bv auest



Nitrified water is used for industrial tower cooling towers at three refineries. Ammonia in the Title 22 recycled water is
converted to nitrate through a biological fixed film process. Ammonia is problematic for the materials used in the cooling
towers, and the conversion to nitrate is necessary. Design capacity at the Chevron satellite plant is 18,930 m®/d
(5 MGD), at Exxon-Mobil is 18,930 m’ /d (5 MGD) and at the Carson Regional Plant is 3785 m’ /d (1 MGD).

The recycling facilities have been constructed in 4 phases as shown in Table 2.1.

Treatment capacity of recycled water produced by Edward C. Little Water Recycling Facility.

Design flow
Plant Year m?/d (MGD) Application
ECLWRF - Phase 1 1995 56,780 (15.0) Title 22
18,930 (5.0) Barrier Water: Lime
Clarification-GMF /RO
ECLWRF - Phase 2 1999 56,780 (15.0) Title 22
9460 (2.5) Barrier Water: MF/RO
ECLWRF - Phase 3 2003 6430 (1.7) Industrial water: MF/RO
9840 (2.6) Industrial water: MF/RO/RO
ECLWRF - Phase 4 2006 37,850 (10) Title 22
18,930 (5.0) Barrier Water: MF/RO
Chevron 1995 18,930 (5.0) Industrial water: Nitrified
1999 16,280 (4.3)
ExxonMobil 1998 18,930 (5.0) Industrial water: MF/RO
12,110 (3.2) Industrial water: Nitrified
Carson 2000 18,930 (5.0) Industrial water: MF/RO
3785 (1.0) Industrial water: Nitrified

Satellite treatment plants
The three Satellite Plants are as follows:

Chevron Nitrification Facility (CNF) further treats Title 22 recycled water received from the ECLWRF through a biological
nitrification process to remove ammonia for cooling water tower application.

ExxonMobil Water Recycling Facility (XOM) further treats Title 22 recycled water from the ECLWRF through a biological
nitrification and MF/RO processes for use at the ExxonMobil Refinery in Torrance. The water produced is used for cooling
tower and boiler feed applications.

Carson Regional Water Recycling Facility (CRWREF) further treats Title 22 recycled water received from ECLWRF. Water
processed through MF/RO and biological nitrification, then blended and sent to the BP Refinery in Carson for industrial use.

Seawater intrusion barrier

The West Coast Seawater Intrusion Barrier consists of 153 injection wells strategically located to prevent seawater intrusion
into the West Coast Groundwater Basin. A total of 66,250 m®/d (17.5 MGD) of water is injected into the Barrier. The recycled
water for the Barrier is blended with potable water at the blend station, located in the city of El Segundo. The ECLWREF is
permitted for 75% recycled water contribution, or 47,320 m’ /d (12.5 MGD) of the water injected into the Barrier.
Currently 34,070 m*/d (9 MGD) of recycled water, or about 50% of the injected water is recycled water. The permit
allows expansion of the facility, and 100% recycled water injection into the Barrier if certain conditions are met. Most have
been met, and West Basin is working to meet the last few conditions remaining. Phase V construction has begun to expand
the Barrier Product Water production to the full capacity of 66,250 m®/d (17.5 MGD).

Recycled water distribution system

The Title 22 Distribution system of 160 km (100 miles) conveys tertiary recycled water from the ECLWREF to the Title 22
customers (Figure 2.3), as well as three satellite treatment facilities: Carson Regional Water Recycling Facility (CRWRF),
ExxonMobil satellite plant (XOM) and Chevron Nitrification Facility (CNF).

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest

Producing designer recycled water



Milestones in Water Reuse: The Best Success Stories

LEGEND:
@ EXISTING CUSTOMERS -
/\/ EXISTING RECYCLED
PIPELINES

/\/ FREEWAYS

-~ r_/_/_/c;//s.
e\ NI7A =
&@U J e

Jj\

8

1 01 2 3 4 6 & Miles
Schematics of the distribution system.

There are two chlorine booster stations in the system to meet the needs of customers on the furthest ends of the system. This
water is also used for irrigation at parks, golf courses, office buildings, and refineries, for toilet flushing and cooling towers, and
for other industrial uses.

The Chevron El Segundo Refinery, located adjacent to ECLWREF, receives four high quality waters which include T-22
water for irrigation, nitrified water for cooling towers, single-pass RO water used in low-pressure boilers, and double-pass
[...]
Singapore is a small island city-state, densely populated with about 5 million people living in 710 km? of land (Figure 3.1). It
has an average annual rainfall of 2400 mm and a daily water consumption of 1.6 million m®, of which about 55% is for
industrial, commercial and other non-potable use and the remainder for domestic use. To achieve a sustainable and robust
water supply to meet increasing water demand, Singapore has diversified its water sources, called the “Four National Taps”
which consist of:

Imported water from Johor, Malaysia,
Local catchment water,
NEWater,
Desalinated water.
The third tap, NEWater, is highly purified water produced from treated used water' using advanced membrane technology.

It was introduced in 2003 in Singapore under the water reuse initiative and plays a very significant role in the overall water
supply strategy for Singapore’s water sustainability.

"Used water and treated used water in Singapore are called wastewater and secondary wastewater effluent, respectively, in other countries.

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf
bv auest



Milestones in Water Reuse: The Best Success Stories

Land Area 710km?
Population 5 mil

Average Annual Rainfall 2,400 mm
Average Water Demand 1.6 mil m*/day

Location of Singapore and country information.

Main drivers for water reuse

Singapore is a water-stressed nation. Although it has abundant rainfall, its small land area limits its capability to collect and
store the rainfall as substantial land areas are required to cater for socioeconomic developments such as residential housing,
commercial and industrial premises, and community facilities. In the 2nd United Nations World Water Development
Report (2006), Singapore was ranked 170th among a list of 190 countries in terms of fresh water availability.

With the limited land area, Singapore’s water supply needs would not be met with conventional surface water sources. PUB,
the Singapore’s national water agency which is responsible for the collection, production, distribution and reclamation of water
in Singapore, has turned the vulnerabilities of water shortage into opportunities to achieve water sustainability through
a holistic integrated water resource management. The fundamentals of its integrated water resource management anchor
on 2 aspects: adequate sources to meet demand through source diversification and an effective management of water
demand.

Under the water reuse initiatives, treated used water that would otherwise be discharged into the sea, is further treated with
advanced membrane technology to produce NEWater. Production of NEWater provides a strategic additional water source. It
also marks the closure of the water loop with a faster hydrologic cycle that enables the replacement rate of the total water supply
to meet the demand, which is a key step towards Singapore’s water sustainability. NEWater also has the advantage of being
independent of changing climate and extreme weather situations such as droughts. It augments resilience to Singapore’s water
supply, achieves the multiplier effect of water yield through recycling, and frees up the potable water previously used for
non-potable purposes to meet increasing potable water demand.

The advancement in Singapore’s Journey to water sustainability in which NEWater plays a key role, has been in leaps and
bounds in the last decade. This did not happen by chance, but through sheer will, careful and holistic planning, and hard work.

Singapore’s journey to water reuse

The origin of NEWater could be traced to as early as the 1970s when the idea of reclaiming and purifying used water to
high quality water was conceived. In 1974, a pilot plant to produce reasonably good quality water from treated used water
was built to experiment the various treatment technologies including reverse osmosis (RO). Although the findings affirmed
the feasibility of reclaiming treated used water to supplement the water supply, the costs were astronomical and the
membranes operation was unreliable. The idea was then shelved till 1990s when advancements in membrane technology
led to higher reliability and cost efficiency. In 1998, PUB initiated the NEWater Study aimed to determine the suitability of
NEWater as a source to supplement Singapore’s water supply. As part of the study, a dual-membrane demonstration plant
of 10,000 m?/day (2.2 million gallons per day, mgd) was constructed at Bedok in May 2000 (Figure 3.2).

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest



Views of the Bedok NEWater demonstration plant.

Box 3.1 NEWater Factories

Name Year of commissioning (capacity) Ownership Comments

Bedok 2002 (32,000 m®/d, 7 mgd) PUB Expanded from 7 mgd to 18 mgd in
2008 (82,000 m®/d, 18 mgd) 2008

Kraniji 2002 (41,000 m®/d, 9 mgd) PUB Expanded to 17 mgd in 2007
2007 (77,000 m®/d, 17 mgd)

Ulu Pandan 2007 (145,000 m®/d, 32 mgd) *DBOO DBOO by Keppel Seghers for a

concession of 20 years
Changi 2011 (227,000 m*/d, 50 mgd) *DBOO DBOO by Sembcorp Utilities for a

concession of 25 years

*Design-Build-Owned-Operate

Kranji NEWater factory el

Kranji expansion
9 mgd to 17 mgd
(41,000 to 77,000 m3/d )

£X Ol *

i

NEWater capacity to meet 30% of
Singapore’s water needs by 2010

i “u-sy” Changi
BN NEWater
" factory
completed in
2011, 50 mgd
(227,000 m3/d)

-~

~
%\‘

/ =
i =

Ulu Pandan NEWater
Factory completed in
2007, 32 mgd

(145,000 m3/d)

3

Bedok expansion
7 mgd to 18 mgd
(32,000 m*/d) (82,000 m%/d)

Bedok NEWater
factory

=

Kranji NEWater factory

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wio9781780400716.pdf
bv auest

Ulu Pandan NEWater factory

Changi NEWater factory

NEWater



Milestones in Water Reuse: The Best Success Stories

Besides operational issues such as operational reliability and cost, the NEWater study also focused on the public health
safety aspect. An extensive two-year water quality study of NEWater was conducted and an independent expert panel
comprising the local and foreign experts was convened to evaluate the findings and make recommendations on the
suitability of NEWater as a source of supply. The study encompassed more than 20,000 tests carried out on some 190
water quality parameters. The tests showed the NEWater quality to be well within USEPA and WHO Drinking Water
Standards.

The expert panel concluded that NEWater was safe for potable use and that Singapore should consider the use of NEWater
for indirect potable use (IPU) for the following reasons:

Blending with reservoir water would replenish the trace minerals which had been removed in the NEWater treatment
process;

Reservoir storage would provide an additional safety barrier; and

IPU was considered as an appropriate first step to gain public acceptance for NEWater.

Following the positive outcomes of the study, NEWater production plants, also known as NEWater factories, were swiftly
constructed and commissioned (Box 3.1). These factories were constructed adjacent to existing water reclamation plants” from
which the factories receive the treated used water feedstock for NEWater production. This reduces the infrastructural cost and
provides synergy between the water reclamation plants and NEWater factories.

While the initial NEWater factories were entirely PUB-owned and -managed, to facilitate private sector participation and
cost-effectiveness, the subsequent two NEWater factories were constructed under a Public-Private Partnership (PPP) approach
where a private concessionaire, following a successful tender called by PUB, would design, build, own and operate (DBOO)
the factory for a stipulated concession period. NEWater produced by the DBOO factories is supplied to PUB for distribution at
a tendered price.

In December 2004, the first DBOO tender was successfully awarded under a twenty-year contract to Keppel Seghers.
The contract constituted for a 145,000 m®/d (32 mgd) NEWater factory to be built next to Ulu Pandan Water Reclamation
Plant. This Ulu Pandan NEWater factory was completed and commissioned in March 2007. Subsequently in 2008, in
response to an increasing demand for NEWater, PUB accelerated the construction of a 227,000 m®/d (50 mgd) NEWater
factory at Changi Water Reclamation Plant through a twenty-five-year DBOO contract awarded to Sembcorp Utilities. This
largest NEWater plant, called the Changi NEWater factory, was commissioned in stages from 2009 and reached it full
capacity in 2011.

3.2 TECHNICAL CHALLENGES OF WATER QUALITY CONTROL
Multi-barrier approach
In addition to direct non-potable use of NEWater at commercial and industrial premises, a small amount of it (not more than
2.5% of total water demand) is injected into reservoirs for indirect potable use. Although NEWater is well within WHO
Drinking Water Guidelines and USEPA Drinking Water Standards, to minimize risks of water safety hazards of indirect
potable use, PUB has adopted a multi-barrier approach from source to taps (Figure 3.3) which includes the following:

Source control

High proportion of domestic effluent in feedwater (>85%) for NEWater production

Comprehensive secondary wastewater treatment

Proven technologies: microfiltration (MF), reverse osmosis (RO) and ultra-violet (UV) disinfection

Natural attenuation of any residual contaminants in reservoirs

Water treatment process of coagulation, flocculation, sand filtration, ozonation and disinfection

The principle of the multi-barrier approach is to ensure that potential failure of one barrier will be compensated by effective

operation of the remaining barriers, thus preventing contaminants from passing through the entire water treatment system

and reaching the customers. The details of the multi-barrier approach and measures taken by PUB are discussed in Seah
et al. (2008).

>Water reclamation plants in Singapore are called wastewater treatment plants in other countries.

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest



Comprehensive water quality monitoring programme
and strict operating philosophy

NEWater Factory
Used o e e e
Water WRP 1

os o —l-I-
00 - °

Treated : Micro/ Reverse uv
Effluent : Ultrafiltration Osmosis  Disinfection

l Factory Reject

Sea Waterworks Households
TAT NI TN T . ang
TTNTINTS T industries
o Strict source control o 3 stages MF/UF and RO membrane

processes and UV Disinfection

0 High % of domestic waste e Reservoirs to provide natural degradation
and high dilution

0 Comprehensive used water treatment o Treatment of raw water and NEWater blend

Multi-barrier approach for planned indirect potable use in Singapore.

Comprehensive water quality monitoring

The multi-barrier approach adopted for NEWater production is further reinforced with a comprehensive water quality
monitoring programme which covers the entire delivery chain of NEWater from source control, wastewater treatment,
NEWater production and finally to the taps in households to ensure safety of NEWater for indirect potable use. Some 300
parameters which include physical characteristics, organic and inorganic contaminants, radiological and microbiological
quality, as well as contaminants of emerging concern are monitored regularly. The operations and water quality results are
reviewed every 6-month by an Internal Audit Panel of local experts, as well as an External Audit Panel comprising local
academia and overseas experts of international standing to ensure water safety.

NEWater production process

Used water is first treated in the water reclamation plants through conventional secondary biological treatment processes to meet
internationally recognized standards suitable for discharge into rivers. Treated used water is sent to NEWater factories
(Figure 3.4), where the first stage of treatment involves micro-filtration (MF) or ultra-filtration (UF). In this process, the
treated used water is passed through MF or UF membranes to filter out suspended solids, colloidal particles, bacteria, some
viruses and protozoan cysts. The filtered water that goes through the membrane essentially contains only dissolved salts and
organic molecules.

The second stage of the NEWater production is the reverse osmosis (RO) process (Figure 3.5). In the RO process, the
semi-permeable membrane only allows very small molecules like water to pass through. Consequently, undesirable
contaminants such as bacteria, viruses, heavy metals, nitrate, chloride, sulphate, disinfection by-products, aromatic
hydrocarbons, pesticides etc, are excluded in the permeate.

The third stage of the NEWater production process acts as a further safety back-up to the RO. In this stage, ultraviolet (UV)
disinfection (Figure 3.6) is used to provide an additional barrier for production of clean and safe water. With the addition of
some alkaline chemicals to restore the acid-alkali or pH balance, the NEWater is now ready to be piped for its wide range
of uses.

Main challenges for operation

The stringent control measures and comprehensive monitoring of water quality reflect that there is no room for complacency
with regards to NEWater safety and production reliability. Strict operation procedures were drawn up and regular audits and
site checks were conducted to ensure compliance.

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wic9781780400716.pdf

bv auest

NEWater



nli'l

(%2}
)
=
[e]
—
(42}
2]
0
[
o
[S]
>
wn
+
(2]
[
[an]
()
e
-
i}
(2]
>
[}
o
—
(]
—
=
£
0
[<}]
c
[e]
L o
(%2}
i)
=

m NEWater production process: view of reverse osmosis.

m View of UV disinfection and NEWater storage tanks.

Downloaded from http://iwaponline.com/ebooks/book-pdf/650802/wio9781780400716.pdf
bv auest



The NEWater plants are operated by a pool of competent, highly trained and experienced operators. The focus of
operation is to maintain the water quality of the permeate close to the expected baseline readings, which are well within the
WHO Drinking Water Guidelines and USEPA Drinking Water Standards. A substantial deviation from the baseline
will trigger an alarm and the operator is to investigate immediately and take actions to rectify the faults. In events
where deviations are excessive, the NEWater produced will be discarded while investigation and monitoring continue. It
is only when the treated water quality returns to baseline readings that the NEWater produced is channelled into the
product storage tanks for supply. To ensure the accuracy of the on-line instruments for essential operating water quality
parameters, the operators are required to verify the readings with laboratory tests every 8 hours. The operating parameters
to be verified and tested include turbidity, pH, conductivity, total and free chlorine, ammonia and oxidation-reduction
potential (ORP).

To manage, analyse and evaluate the enormous data on water quality, an Integrated Water Quality Management System is
put in place. The system allows for easy review of critical control points and trending which will flash out deviations from
baseline readings and breach of control points. This in turn triggers follow-up actions from the operators and managers. In
addition, the system enhances both the review process through automated generation of daily and monthly reports, as well
as accountability through automated tracking of operators’ follow-up actions.

3.3 NEWater APPLICATIONS

NEWater currently constitutes 30% of Singapore’s total water demand and is for direct non-potable use. It is supplied to
commercial premises for air-conditioner cooling, petrochemical and refinery industries for process cooling, boilers and
general washing purposes, and also as ultra clean water to semiconductor and electronic industries. NEWater has proven to
be the preferred choice of water supply over potable water for these applications as it is slightly cheaper and has much
lower total dissolved solids content than potable water. The projection of NEWater usage is that it will meet 40% of
Singapore’s total water demand in 2020 and 50% in 2060.

A small amount of NEWater is also used for indirect potable use where it is injected into freshwater reservoirs and the mixed